+ Installations for the unit for SDC-15-16.

Page-1



+ Installations for the unit for SDC-15-16.

® Take out the base of air tank.

® Secure the base of air tank to the unit with:

Hardware ( Screw attached to inside)

.- ) Grainger
Part name Description Q'ty Model #
e
Hex Screw 3/8" x 1” 3/8"—|[B$e—5/16" | 4 1YU43
12" —pEgg //16°
1 ,—g: f>:—_5/8”
3/4"—=E5
- :__7 8"
[k

Flat Washer 3/8" x OD23 x 2T 4 *1JY33

(*) Hardware item at similar spec available locally.

Page-2



+ Installations for the unit for SDC-15-16.

The base of air tank

Complete Assembled.

SDC-15-16
The base of air tank

Page.3



+ Installations for the unit for SDC-15-16.

Have not locked, is putting air tank and adjusting

the position.

Page.4



+ Installations for the unit for SDC-15-16.

® Take out the number: AT.

® Place AT on the base of air tank.

The base of air tank

The base of air tank

Page.5



+ Installations for the unit for SDC-15-16.

® Insert the connector into the coupling.
® Fasten the clamp.

connector

Page.6



+ Installations for the unit for SDC-15-16.

Clamp
(Clamp attached to inside)

Page.7



+ Installations for the unit for SDC-15-16.

® Fasten the coin.

® Fasten the Philips Head Screw with a screwdriver.

Page.8



+ Installations for the unit for SDC-15-16.

® Take out U-Bolts.

® Use U-Bolts to secure the air tank:

U-bolts

Release the screw
which already on
the U-Bolts, as red
frame shown.

The base of air tank

Page.9



+ Installations for the unit for SDC-15-16.

Page.10



+ Installations for the unit for SDC-15-16.
® Take out the number: AC.

® Fasten AC to the base of air tank with:

Hardware ( Screw attached to inside)

. , Grainger
Part name Description Q'ty Model #
E .-
238 —5/32"
” ” 1//4”_— E'i%" "
Hex Screw 3/8"x 1 3/8"—|[sEg8 5/16 2 1YU43
12" — =48 7/16"
. EERi—5/8"
3/4" — =R
=5 —7/8"
O :

Hex Screw 3/8" x 3/4" 2 1YU42

Flat Washer | 3/8” x OD23 x 2T 4 *1JY33

(*) Hardware item at similar spec available locally.

Page.11



+ Installations for the unit for SDC-15-16.

Air tank

Page.12



+ Installations for the unit for SDC-15-16.

Outside

environmen’rollt

avanl

< -

|
|
|

‘ 4= bl Cllll

Inside

Page.13



+ Installations for the unit for SDC-15-16.

® Take out the Nipple.
® Fasten the Nipple to the air tank.

Air tank

Page.14



+ Installations for the unit for SDC-15-16.

Page.15



. Installations for the unit for SDC-15-16.

® Take out the Air Regulator.
® Fasten the Air Regulator to the nipple.

Air Regulator

Page.16



+ Installations for the unit for SDC-15-16.

® Assemble upper unit to lower unit using :

Hardware A
- Grainger
Part nam !
art name Description Q'ty Model #
E .-
i (238 /3o
p— - S
Hex Screw 3/8" x 1" 3/8"—|[iEg8  5/16" | 50 1YU43
12" — 58 §j—7/16”
. EEEi—5/8"
3/4" —EEE
=45 —7/8"
[k

Flat Washer 3/8” x OD23 x 2T 100 *1JY33

Split Lock Washer 3/8” 50 6DYV1

Page.17



Hex Nut

3/8"

50

2FE57

Rubber Washer

M12

50

(*) Hardware item at similar spec available locally.

Page.18




+ Installations for the unit for SDC-15-16.

Upper Unit
4 Upper Unit

A

v

v

Lower Unit Lower Unit

Page.19



+ Installations for the unit for SDC-15-16.
® Take out the number : CQ (Square To Round).

® Assemble CQ (Square To Round) to Blower housing

using :
Hardware D

- Grainger

Part name Description Model #
Hex Screw 3/8" x 1" 14 1YU43
Flat Washer 3/8" x OD23 x 2T 28 *1JY33
Hex Nut 3/8” 14 2FE57

HEX g

(*) Hardware item at similar spec available locally.

Page.20



+ Installations for the unit for SDC-15-16.

CQ (Square Blower
To Round)
CQ (Square Blower

To Round)

Page.21



+ Installations for the unit for SDC-15-16.

® Take out the Flanged Connection.

® Secure Flanged Connection to Square To Round

using :
)
Hardware C
. Grainger
Part name Description Model #
E 33 ey
/4" — |
Hex Screw 3/8" x 1” Ya | EAE—5/16" | 12 | 1YU43
1/2||__ % "‘:—7/16”
. FEE=i—5/8"
3/4"— e
=xg //8"
1”_ | S 1 /

Flat Washer 3/8" x OD23 x 2T 24 *1JY33

Hex Nut 3/8" 12 2FE57

(*) Hardware item at similar spec available locally.

Page.22



+ Installations for the unit for SDC-15-16.

Flanged
Connection

CQ (Square
To Round) *

Flanged
Connection

CQ (Square
To Round) *

Page.23



+ Installations for the unit for SDC-15-16.

® Assemble Blower to main unit using :

Hardware B
. ), Grainger
Part name Description Q'ty Model #
Hex Screw 1/2" x 1" 12 1Yuel
Flat Washer 1/2" x OD25 x 2T 24 *1JY35
Split Lock Washer 1/2" 12 6FYC3
Hex Nut 1/2" 12 2FE67

(*) Hardware item at similar spec available locally.

Page.24



+ Installations for the unit for SDC-15-16.

°
Blower j

Main Unit

Blower

Main Unit

Blower

Main Unit

Page.25



+ Installations for the unit for SDC-15-16.

® Take out the number: HP.

® Assemble HP (lower hopper) to upper hopper using :

o
Hardware E
. Grainger
Part name Description Model #
Hex Screw 3/8" x 1" 30 1YU43
Flat Washer 3/8" x OD23 x 2T 60 *1JY33
Hex Nut 3/8" 30 2FE57

(*) Hardware item at similar spec available locally.

Page.26



+ Installations for the unit for SDC-15-16.

Complete Assembled

Upper Hopper Upper Hopper

v

HP (lower Hopper) HP (lower Hopper)

Page.27



+ Installations for the unit for SDC-15-16.

Page.28



+ Installations for the unit for SDC-15-16.

® Take out the Cartridge Collector Pulse Control Box Base.

® Assemble the Cartridge Collector Pulse Control Box Base,

Supports and Cover using :

Hardware F

Grainger

Part name Description Qty Model #

=
Hex Screw 3/8" x 3/4" % ;’g:: — = 6 1YU42
1/2" —}3
3/4"—=
6 *1JY33

Flat Washer 3/8” x OD23 x 2T

(*) Hardware item at similar spec available locally.

Page.29



+ Installations for the unit for SDC-15-16.

Pulse Control Box Base

Pulse Control Box Base

Page.30



+ Installations for the unit for SDC-15-16.

® Fasten sleeve anchors for legs to field bolted if needed.

Grainger

Part name Description Q'ty

Model #

172

Sleeve Anchor 3/4" x 4" 8 2G524

3-3/4"1F
4n "

Page.31



+ Installations for the unit for SDC-15-16.

Page.32



[ ]

1/4" —
3/8" —
1/2" —
3/4" —

1||_

1_1/2n —_

o
2-1/4" —
2-1/2" —
2-3/4" —

3

3-1/4"—
3-1/2" —
3-3/4" —

4" T—
4-1/4" —
4-1/2" —
4-3/4" —

5" J—
5-1/4" —
5-1/2" —
5-3/4" —

6 —
6-1/4" —
6-1/2" —
6-3/4" —

o
7-1/4" —
7-1/2" —
7-3/4" —

8" R

8-1/2"—
9u_
9_1/2u P

10" —_

J— 5/32u

—5/16"
JR— 7/16"

J— 5/8"
J— 7/8"

—1-1/4"

—1-3/4"

5mm
10mm
15mm
20mm
25mm
30mm
35mm
40mm
45mm
50mm
60mm
70mm
80mm
90mm
100mm
110mm
120mm
130mm
140mm
150mm
160mm
170mm
180mm
190mm
200mm
210mm
220mm
230mm
240mm

250mm

Page.33



Flat Washer: 1/4"
OD19 0oD23

OD13

Flat Washer: 5/16"
0OD28 OD30

D18 0D20 0D23
Flat Washer: 3/8"
0D23 0D25

Flat Washer: 1/2"

0oD28 0OD30

©

oD25 0D28 0OD34
Flat Washer: 7/16" Flat Washer: 5/8"
0D25

0oD38 0OD40

Page.34



HEX NUT

3/16"

@

HEX NUT

NYLON HEX NUT

1/4"
Y
-

NYLON HEX NUT

ACORN NUT

1/4"

()

ACORN NUT

WING NUT
1/4"

O

WING NUT

1/4"

()

HEX NUT

5/16"
Y
.

NYLON HEX NUT

5/16"

_

ACORN NUT

5/16"

O

WING NUT

5/16"

o

HEX NUT

3/8"
ah
N

NYLON HEX NUT
3/8"

ACORN NUT

3/8"

O

WING NUT

3/8"

_

HEX NUT

1/2n
NYLON HEX NUT

1/2"

.

ACORN NUT

1/2n

.

HEX NUT

5/8"

.

NYLON HEX NUT

5/8"

.

ACORN NUT

5/8"

HEX NUT



Rubber Washer

o ©

Split Lock Washer

5/8"

o 0 O 00O

Page.36



